Ferrari 488 GTB - REAR BUMPER - 0117

No.Part No.NameCon.PriceQtySelect
1 86813610 COMPL. REAR BUMPER -Not applicable for Korea- -Applicable for USA, CDN, USA LIGHT- new
7.154,46 
1 86637810 COMPL. REAR BUMPER -Applicable for Korea- -Not for USA, CDN, USA LIGHT- new
5.973,34 
2 86638900 RH LIGHT LATERAL SURROUND new
1.339,61 
2 86937700 RH LIGHT LATERAL SURROUND -Carbon- new
2.126,03 
3 86638800 LH LIGHT LATERAL SURROUND new
1.339,61 
3 86937600 LH LIGHT LATERAL SURROUND -Carbon- new
2.126,03 
4 14039414 NUT new
0,23 
5 86639000 LOWER RH GRILLE new
287,15 
6 86639100 LOWER LH GRILLE new
287,15 
7 289834 SCREW -M6 X 10- new
0,00 
8 14039414 NUT new
0,23 
9 86371000 COMPL. TAILPIPE TIP -Titanium- new
2.130,34 
9 86648400 COMPL. TAILPIPE TIP new
293,39 
9 86370800 COMPL. TAILPIPE TIP -Black- new
674,18 
10 65864100 SCREW -M6 X 15- new
1,22 
10 67653800 SCREW -M6 X 25- new
6,30 
11 12642878 WASHER new
0,11 
12 81078500 WASHER new
0,84 
13 65864100 SCREW -M6 X 15- new
1,22 
14 12642878 WASHER new
0,11 
15 14369274 BRACKET new
0,23 
16 295361 PARKING SENSOR new
48,45 
17 81544800 CLEAR SILICONE RING new
6,84 
18 85309700 CENTRE HEAT SHIELD new
78,73 
19 264480 REAR LICENSE PLATE LIGHT new
11,24 
20 84806800 RH REFLECTOR new
10,46 
21 84806900 LH REFLECTOR new
10,46 
22 84784600 WASHER FOR PIN new
18,90 
23 62766300 CLIP -Not for carbon bumpers- new
0,73 
23 14371574 CLIP FOR SCREW -Applicable for carbon bumpers- new
1,72 
24 87380500 RH LIGHT SEAL -Not for carbon bumpers- new
97,82 
25 87380400 LH LIGHT SEAL -Not for carbon bumpers- new
97,82 
26 314630 BATTERY CONDITIONER SOCKET new
239,29 
27 65752800 SCREW -M4 X 10- new
2,18 
28 15687901 SCREW -Not for USA, CDN, USA LIGHT- new
0,06 
29 87387300 REAR LICENSE PLATE MOUNTING -Applicable for AUS- new
98,84 
29 87387000 REAR LICENSE PLATE MOUNTING -Applicable for CINA- new
173,75 
29 87386900 REAR LICENSE PLATE MOUNTING -Applicable for USA, CDN, GOLFO, USA LIGHT- new
91,04 
29 87387100 REAR LICENSE PLATE MOUNTING -Applicable for EU GS, UK- new
76,99 
29 87387200 REAR LICENSE PLATE MOUNTING -Applicable for J- new
62,42 
30 15688075 SCREW new
0,16 
31 62766300 CLIP new
0,73 
32 86371600 COMPL. AERODYNAMIC EXTRACTOR -Carbon- new
6.431,75 
32 86639400 COMPL. AERODYNAMIC EXTRACTOR new
1.279,50 
33 81290900 SCREW new
0,59 
34 86640100 RH OUTER FIN new
574,82 
35 86639900 LH OUTER FIN new
574,82 
36 86640300 RH CENTRAL FIN new
590,95 
37 86640200 LH CENTRAL FIN new
590,95 
38 86640500 RH INNER FIN new
598,75 
39 86640400 LH INNER FIN new
598,75 
40 65752800 SCREW -M4 X 10- new
2,18 
41 86843500 RH INTERNAL BRACKET new
76,00 
41 86843700 LH INTERNAL BRACKET new
76,00 
42 11625824 SCREW -M6 X 18- new
0,31 
43 83442900 SCREW -M6 X 22- new
0,63 
44 83554200 SCREW new
0,24 
45 86842900 RH OUTER BRACKET new
52,00 
45 86843100 LH OUTER BRACKET new
52,00 
46 11625824 SCREW -M6 X 18- new
0,31 
47 83314300 SHIM new
1,68 
48 320219 PIN new
3,15 
49 85687400 SCREW -M6 X 47- new
2,84 
50 87295200 COMPL. FLOOR BRACKET AND VACUUM TANK new
0,00 
51 86844100 COMPL. LH AERODYNAMIC FLOOR BRACKET -Applicable for USA, CDN, USA LIGHT- new
82,71 
51 86367200 COMPL. LH AERODYNAMIC FLOOR BRACKET -Applicable for USA, CDN, USA LIGHT- -No longer supplied- -Replaced by 86844100- new
0,00 
51 86844100 COMPL. LH AERODYNAMIC FLOOR BRACKET -Not for USA, CDN, USA LIGHT- new
82,71 
52 11625824 SCREW -M6 X 18- new
0,31 
53 85687400 SCREW -M6 X 47- new
2,84 
54 10815787 RING CLAMP new
0,11 
55 318998 ELECTRIC ACTUATOR new
1.091,38 
56 231618 SCREW -M6 X 20- new
0,31 
57 85837700 ACTUATOR MOUNT new
43,31 
58 231616 SCREW -M6 X 14- new
0,32 
59 13579221 WASHER new
0,52 
60 204781 FASTENER CLIP new
0,69 
61 84918500 RUBBER BUMPER new
3,03 
62 255869 ANGLE CLIP new
1,57 
63 86640700 RH ACTIVE AERO LATERAL COVER new
8,32 
64 86640800 LH ACTIVE AERO LATERAL COVER new
8,32 
65 86640600 ACTIVE AERO CENTRE COVER new
10,40 
66 14304624 SCREW new
0,17 
67 86372500 RH LATERAL HATCH new
1.175,65 
68 86372600 LH LATERAL HATCH new
1.175,65 
69 86372400 CENTRAL HATCH new
1.654,24 
70 85692300 SCREW -M5 X 20- new
0,29 
71 65933500 SCREW new
1,36 
72 86647800 LH SPOILER BRACKET new
9,36 
72 86670300 RH SPOILER BRACKET new
9,36 
73 11625824 SCREW -M6 X 18- new
0,31 
74 309215 HEAT SHIELD new
6,76 
75 290589 SCREW -M4 X 8- -No longer supplied- -Replaced by 309629- new
0,61 
75 309629 SCREW -M4 X 8- new
2,08 
76 85950400 TIE-ROD new
95,68 
77 231621 SCREW -M6 X 30- new
0,37 
78 301909 SELF-LOCKING NUT new
1,25 
79 318985 DRIVE LEVER new
52,02 
79 85710400 DRIVE LEVER -No longer supplied- -Replaced by 318985- new
57,49 
80 301918 GRUB SCREW new
0,69 
81 14453181 GASKET new
1,15 
82 318983 SHAFT DRIVE LEVER new
41,62 
82 85710200 SHAFT DRIVE LEVER -No longer supplied- -Replaced by 318983- new
60,55 
83 85709000 CENTRE RETURN SPRING new
17,75 
84 85709300 CENTRAL SPACER new
13,87 
85 85708700 CENTRE SHAFT SECTION new
69,45 
86 85709900 RH FLEXIBLE SHAFT new
159,69 
87 85708900 SHAFT MOUNT new
11,89 
88 301785 SCREW new
0,63 
89 85708800 LATERAL SHAFT SECTION new
35,04 
90 85709400 LATERAL SPACER new
6,62 
91 310109 RH RETURN SPRING new
9,47 
92 310110 LH RETURN SPRING new
9,47 
93 318981 HATCH ACTUATOR LINK new
46,82 
93 85709500 HATCH ACTUATOR LINK -No longer supplied- -Replaced by 318981- new
65,36 
94 85709800 CONTROL CAM -No longer supplied- -Replaced by 328330- new
68,89 
94 328330 CONTROL CAM new
2,60 
95 85711800 DRIVE PIN new
1,10 
96 85711700 BUSHING new
2,52 
97 85709700 LATERAL LINK new
23,62 
98 306757 PIN new
7,28 
99 85711900 BUSHING new
7,19 
100 85712200 BUSH FOR LINK PIN new
1,33 
101 85712100 LOWER LINK PINS new
9,05 
102 306350 SAFETY CLIP new
1,13 
103 288610 WASHER new
3,59 
104 15896211 NUT new
0,06